Yad Y7441
SD1125S1

2015.6

IY-"F" ) Xk

94 A—kb—oavk=+st



BEEXRIFERICDOLNT
CDEREIISDII2SIBEDEEMNEBE N TEY £9,

B4 | SD112581
BASH | 2099~

. BREREXDRRIILT FTRRDEETHBELNLET,

RHES BaES B & A #
SD112581 1-1 007386A SHOOTER  COMP 1

. FRERRGIIH YT (MERARE CHEACFESL,
MG, TOMOBLURZERALFEFT EMRET. RHBEBEORRICGYFET,

el

. RO EMBERVUNMIEDNELAY., RURMERFICLIVEET HEEAHYFTINT

HoMLHITHRELL LS,
TEXDEMIERE & L TREUNDEBERIEZANBLIMIMET,

. BEHICIEEIXARIBLEIOCT, BOICTHROERESBENLET,
COHMBOMERMADYUIEFR (HARE) X, BETBUYEROFLENELET,

CEEL. BRERRNTH- THERSRICOEE L TIE. MBI EITONT
CHBEE TV EEEET,

GENERAL INFORMATION

. This parts list covers parts for SD1125S1.

Mode | SD112581
Application| 2099~

. Please place your order in the following manner.

Key No. Parts No. Parts Name. Quantity
SD112581 1-1 007386A SHOOTER COMP 1

. Use”FUJI| GENUINE PARTS” exclusively for servicing.
Other products, although they may appear similar, may result in performance
and/or shorter service |ife.

. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes

. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes

. We have a hard time handling order for parts during busy season
Please allow us enough time to handle your orders during these season

. We stock spare and repair parts for 9 years after manufacturing of the model ends
However, please inquire at us for delivery time and prices even after that.



CDN—Y) L, TEEXOHIFRBEI,EEEH SN TIVES

5| # 8 B A 5 # EHIV DY
SD1125S1 2099~ EH72

g1}

S (MRERICIIFTBREABREOEBMEDRTILRDEYTY)

555
R P (BRESBCOT—I0BELED N -LELA)

D AlgEAcERESY  HESAERERAOLT ISR HEET)

I%??EE:Z: B MDA EEMEHY (FEAETFIEEZONTRICHERT THETTA., B RIEHERBICIMATIEEHEFEA)

D% DS naoERIEL GRBAETNG. BBA AN OARTTHEET)

IBA0-BELE | BRI E-BEER KL, EASHEICSHEREA
IBERRITEEIZRY LS. LB REFERB(OY—02BRBSHIZ. IHBSRBEEZHEERIZERT)
O RS - ~ XXXXX XK weeeees EHET
XXX K A vvnnnenns %*%b\,a
B&EE
ALL ENAR i u.s FUE—H4X STD RAUE—K [ =
C EIR ASSY 7t I) LH Lok t B
A/R TE Fr JOvk RH Sk d [ERES
0.5 F—n—H (X Re 7 OoP LPED
ER

SONR=YYR T ERDETZERATL AR LTHYFT,
BIAARANEGDRICONTOHFITTIRIAARAKNTHAZRLTHYET
BL. 2=y ED A BRI DOV TR T VAR TRRLTHY., fTAARIERLTHYFEE A,

CDN—Y)RTRITHIIEITEINH |IERDESSROTHL




VT L=
2 28 & = % B & M PR E Rk amen | A | m %
Key-‘ﬁo |tem No |tem name Application Standard Remarks

R/P
1 [007386A SHOOTER COMP 1
2 |8608-06-31-0 AMyFhN - 1
3 |VK710-0106-016 7599 bb TT/M6X16 2 M6X16 7T
4 |8664-06-05-00C-000a0 A 9tyhn -COMP  SET 1
_5 _[0001403-00000_ _ _ _ | ________________ INSULATOR,_ 1/380X10. _ _| 2| __|__ I RN EONRIRIRIRIDIDIY SURIRIRIRIRIRIR
6 |0001404-00000 INSULATOR, 1/170X10 1
7 10073870 DEFLECTOR COMP B 1
8 10081600 ROD/6/168 2
9 |V33020-00060 7 yyatyb ¥ 4/M6 2 I U126
| 10 _|V11116-08020 _ _ _ _ |________________ b234y° /M8X20 I Lo __[Mex20 ____|________|
11 |{0094060 h3- 2
12 10094050 LuryT-4 2
13 |V39026-00080 7599 +yb/N8 2 M8
14 0081590 DEFLECTOR COMP A 1
15_[V33020-00080 _ _ __ | ________________ Tyvatyb VM8 I I R | - RN
16 |V53116-00080 X ARFYTTETV/M8 2 U128
17 0071220 TURN PLATE COMP 1
18 |V7710A-00060 YAz W/ABT 4 M6 1 M6, P=1.0
19 |V051225-10030 T4YYFE" ¥/10x30 2
21 (V41316-00100 £ " %/M10 2 M10
22 [V53116-00100 TN AAFY7TETV/3E 10 2 IFEUE10
23 (0081380 STOPPER COMP/A 1
24 (V710-0108-030 759" Wb TT/M8X30 6 M8X30 7T
25 _|V35026-00080_ _ _ _ _ |__ ______________ W5AY-Aysry /M8 64| I R | - RN S
26 [008139A STOPPER COMP/B 1
27 |VK710-0108-020 7599 bh TT/M8X20 8 M8X20 7T
SD112581



No.2 #-h" &

= m B & 5 B & % A5 % Ho® wm =
Key-‘ﬁo |tem No |tem name Application Standard Remarks
007162B VANE COMP/IMPELLER 1
V96015-02820 DUK 34A" 7Y»%" (MB2820DU) 2
V20126-10035 ah” 48 Wb (M10X35) 1 M10X35
V40126-00100 S W 1 M10
_{v30026-00100_ _ _ _ _{_______________] NUT/MIO. _ _ _ _______ L1 LMo ___]
FSR1100DTA-5-5-0 h3- 1
007375D COLLECTOR COMP/L1100 1
007376D COLLECTOR COMP/R1100 1
FSR1100-5-9-00 =0V 97 yda 4
10 _[VI600A-00018 _ _ _ _ | ___ _ ____________ =22y W/AK S PT1/8 | 4 | IR | A V2: 727 N
008187A FLANGE COMP/COLLECTOR | 2
V20136-08020 " AnyhaE b TT/M8X20 | 4 M8X20 7T
V20126-10035 ah” Anyhsw Wh/M10X35 2 M10X35
V30026-00100 AyhFyb/M10 2 M10
V40126-00100 _ _ _ _ | __ ______________ WMo _ . | 2 ] oMo
SD112581



No.3  #-h 3yvavE

R

= m B & B m B @& % b3 fi& =
Key'ﬁo Item No Item name Standard Remarks
110075750 CASE/AUGER MISSION 1 £ 41190 #0. 577
2 |FSR1100-5-1-00 =" =274 1
3 |V26036-06020 I 4nyhiE Wb Ayh TT/M6X20 6 M6X20 7T
_5 _|8664-05-12-0 _ _ _ _|________________ g W VP2 S L2 oo ]
6 |[V26036-08025 I 4nyhhE Wb Ayh TT/M8X25 16 M8X25 7T
7 [V74413-05011 F4W-1/TC305011 2 F4Y-HTC305011
8 |VPT000-01400 SCREW, PLUG (1/4PT) 1
9 |0094350 M1t vy 1
| 1010094340 _ _ ___ __|________________ PF3/87°3% _ ________ INPLI Y N A N A I ISR SRR
11 |FSR110-5-24 [y YRS BE7 A TN S
12 |V60011-06205 R.B. B/6205 2 6205
13 |V74412-84508 HW-1/TC28458 1 F4Y-1TC28458
14 |V70516-00520 Ch™ 449 7+/R-52 1 R-52
15_|V26036-08025 _ | _______________ 0’ 3ayROK M Avh TT/MEX25_ | 4 | o __MeX26 7T _ _ | ________]
16 |FSR110-5-20 A A VATAMIFS 2
17 |H-1-16 CONIGAL, SPRING WASHER (6204) | 1 No. 6204
18 |FSRB110-5-25 N TYYY hI- 1
19 |FSR1100-5-3-00 B ZEUAT AT VAT S 1
[ 20 _(007308A_ _ _ _ _ | ______ SHAFT/COMP/MIS/COLLECTOR _ | 11 | | | | | - ) ____]
21 |V20136-10030 an” sayhaET kb 7T/M10X30 1 M10X30 7T
22 (V30126-00100 I 4Ryhoty /M0 1 M10
23 (V70416-00220 Ch™aMig (' h) 1 S-22
24 [FSR110-5-27 VEV) LY 1
25 _|FSR110-5-28 _ _ _ _ _ | _ __ _____________ NARNIWY INPLI Y N A D A ) IR SR
26 |FSR1100-5-22-0 b/ M o ) 1
27 |FSRB110-5-30 R M v N E S 1
28 |FSR1100-5-20-0 =08 AR 1
29 (V60011-06204 R.B.B 2 6204
| 30 _|FSR1100-5-21-0 _ _ _ | __ ______________ oIS __ INPLI N A N A ) IR SRR
31 |FSR1100-5-23-0 =" Ny Wehi- 1
32 10073910 SHAFT/GOLLECTOR/1100 1
33 [V70416-00300 Ch ab+m (' h) 2 S-30
34 [V60011-06206 R.B.B 2 6206

SD112581



No. 3

7 39vavER

28 [}
“lLf e
e ké{é’fq@/,ﬂ-—-40
36 39
N 5
2 28 & = % B & B PR E R amem | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P
35 |FSRB110-5-36 =098 9y h3- 3 10X8X40 FE3L
36 |FSRB110-5-37 =098 9y hh3- 2
37 |FSR1100-5-5-00 =" 450 2
38 |V60015-06205 R.B.B/6205LLU 2 6205LLU
| 39 _|0111260_ _ _ _ __ _ _ | __ ______________ LU a1 Vo N SR N DU N A (R N SRR IR U
40 |VK710-0108-020 7509 bb TT/M8X20 2 M8X20 7T
42 |V70516-00520 Ch 4h47 (71) 2 R-52
43 |V24036-10035 hh#IN7EYE Wb S35CH/M10X35 6 M10X35
| 4410092970 __ _ _|________________ oLk A S IR Y A N A ) IR SRR
45 |V36026-00100 I 4AY-RyH755Y" /M0 6 M10
47 (8608-05-07-00 =1 39Y3095COMP 1
48 |VK710-0108-020 75097 bh TT/M8X20 2 M8X20 7T
| 49 _(V20136-10030 _ _ _ _|__ _ _____________ I smyAdE N JT/MOXS0 _ | 2] _ |l oLl _[MIOX30.7T | ________|
51 |V36026-00100 I 4AY-RyH755Y" /M0 2 M10
52 [FSR1100DB-5-2-0A 7770 1
53 [VK710-0110-040 7509 bb TT/M10X40 4 M10X40 7T
| 54 _[V39026-00100 _ _ _ _ |__ ______________ Itk M0 _ LA om0
55 |V60115-06007 R.B.B/6007LLU 2 6007LLU
56 [FSR110-5-8 7" 74— 1 TX T X A6 H
57 {0000978-00000 77m9 1
58 [008158A CAP/METAL 1
| 59 _|V74413-55008 | __ ______________ 14ho-h/TC35508_ _ _ __ _ NI N N O A I (¢1:1:11: H
60 |VK710-0108-020 7509 bh TT/M8X20 6 M8X20 7T
62 (011114A WASHER/45/28.2/1.0 1
63 (0111150 7yY+-B 1
SD112581



No.4 #-h Yy

b &R

| %%_ No.2099~ 3502
VT L=
2 28 & = % B & M PR E Rk amem | A | m %
Key-ﬁo |tem No |tem name Application Standard Remarks
R/P
1 10000812-03L00 COLLECTOR HOUSING COMP | 1
2 |V7600A-00018 hY-2zy97° W/Ah" 4 PT1/8 | 3 PT1/8
3 |FSR1100-6-2-01C =0 by’ 2
4 0001448-00000 PIN, GUIDE 2
_5 _[0096010_ _ _ _ _ _ o _____._ NN Y . V2 el
6 |0071550 A yhE" Y 2
7 |V50016-30020 7" »/3X20 4 3X20
8 |FSR1100-6-3-00A Abyn" & W FCOMP 2
9 |V30026-00160 AyhFyb/M16 4 M16
| o foomisso BLADE/1100 ________ I Y S IS S
11 |V24036-08020 HH#NTH3E Wb S35CH/MBX20 | 8 M8X25
12 |V39026-00080 7599 Fyb/M8 8 M8
13 |8608-06-03-0A YN Y 1
14 (V11210-080020 #534Y° /N8X20 4 M8X20
15_[V39026-00080 _ _ __|________________ Gy tb M8 LA Ll b8 ]
16 0071910 1N YT a{ub 1
17 |8664-06-15-0 9t-Ly" ) 1
18 |V59010-40028 AUV E v/4X28/ EHER | 2 4X28 BEWEA
19 10072890 WORM/3M/4/R 1
| 20 _|V58010-05026 _ _ _ _ |__ ______________ A7y Y/5K26 ISPLI Y A N O A [, S R
21 [007372A BRACKET COMP/MOTOR/SD | 1
22 |VK710-0108-020 7509 bh TT/M8X20 3 M8X20 7T
23 (007242C BRACKET COMP/WORM 1
24 [VK710-0108-020 750 K Wk TT/M8X20 3 M8X20 7T
25_[8664-06-10-00E _ __ | _______________ MTA A - EE)COMP | T L L L ]
26 |VK710-0108-020 759" bh TT/M8X20 3 M8X20 7T
27 (0074770 COVER/R/HOUS ING 1
28 (V21026-08016 ah" Anyhset bb P3/M8X16 | 8 M8X16
29 (0095490 Yy o h" 4 3
| 30 _|V39026-00120 _ _ _ _ | _______________ Hystohmz N2 A I A I ||/ R
31 [V9610-120620 b 34U Y47 92 /BM1206F20FB | 2
32 (8664-06-03-0 40 v-h- 2
33 [V24036-08020 HH%INTHIE Wb S35CH/MBX20 | 4 M8 x 20
34 (V39026-00080 7599 b 4 M8
35 (0071840 BAR/14X575 2
SD112581



No.4 #-4"njy" vy &R
28

| %%_ No.2099~ 3502
N 5
2 28 & = % B & W PR E Rk amen | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P
36 |VK710-0108-020 75097 bh TT/M8X20 4 M8X20 7T
37 (V39026-00080 7599 b 2 M8
38 (0075580 BRACKET/HARNESS/LOWER | 1
39 (0093570 Nyp 1
40 _|0094180  _ _ _ _ __ _ | ________________ TN UK (140 L1 N N O I NN SRR
SD112581



| N0.3503
Q" ty -
Key No Item No Item name o Application Standard Remarks
1 (0075030 COLLECTOR HOUSING COMP 1
2 |V7600A-00018 /A PT1/8 | 3 PT1/8
3 |FSR1100-6-2-01C 2
4 (0001448-00000 PIN,GUIDE 2
500096000 e 2
6 (0071550 2
7 |Vv50016-30020 /3X20 4 3X20
8 |FSR1100-6-3-00A COMP 2
9 |[V30026-00160 /M16 4 M16
o foo7asso | o......BLADE/1100 Al
11 |V24026-08020 /M8X20 8 M8X20
12 |V39026-00080 M8 8 M8
13 |8608-06-03-0A 1
14 |V11210-080020 /M8X20 4 M8X20
J15.[v30026-00080 | M8 Al | SRS |- SN O
16 |[V18026-04025 /M4X25 1 M4X25
17 (0075140 SHAFT/WORM 1
18 |V38026-00040 u /v 1 M4
19 (0072890 WORM/3M/4/R 1
200 |VB8010-05026 e /9X26 ... S T oo BX26
21 |007513B BASE COMP/MOTOR 1
22 |VK710-0108-020 7T/M8X20 3 M8X20 7T
24 10095490 NO.81/8.5X25X2.3 1
.25.[8664-06-10-00E | coacomp Ll
26 |V21036-08020 P3 7T/M8X20 | 3 M8X20 7T
27 0074770 COVER/R/HOUSING 1
28 |V21036-08020 P3 7T/M8X20 | 8 M8X20 7T
29 0095490 NO.81/8.5%X25%2.3 4
.30 [v30026-00120 | . Mz 2] | SN |1 S O
31 |V9610-120620 /BM1206F20FB 2
32 (8664-06-03-0 2
33 |V24020-08020 /M8X20 4 M8X20
34 |V39026-00080 /M8 4 M8
35 (0071840 BAR/14X575 2
SD1125S1




| N0.3503
Item No Item name "ty Application Standard Remarks

Key No R/P

36 |VK710-0108-020 7T/M8X20 4 M8X20 7T

37 |V39026-00080 /N8 2 M8

38 0075580 BRACKET/HARNESS/LOWER | 1

39 0093570 1
A0 10094180 . 40) ... S S A O U IS AR I

SD1125S1



Item No Item name Application Standard Remarks
Key No R/P
1 |[007431A METAL COMP/ROLLING INNER | 1
2 10094490 GUIDE PLATE B COMP 2
3 [0001510-00000 GUIDE PLATE A COMP 1
4 [VK710-0112-030 7T/M12X30 8 M12X30 7T
6 0094510 (0.6) 4
0094500 SPACER(1.2) 4
7 |VK710-0112-030 7T/N12X30 16 M12X30 7T
2900074100 ARM_ COMP/TENSION/INP/G | 1|t L
10 |0075850 PULLEY FT 70x72 1
11 |V70416-00200 C /5-20 1 S-20
12 |V70516-00520 C /R-52 2 R-52
13 |V60015-06304 R.B.B/6304LLU 2 6304LLU
15 |V41316-00200 /M20 1 M20
16 |V50016-30030 /3X30 1 3X30
17 |007407A ARM COMP/BRAKE/ IMP 1
18 ]0111350-000a0 SET 1 No.36 41
J19 |VAI316-00160 e M6 . S T | T | - AERTRR
20 |V50016-30030 /3X30 1 3X30
21 |3104-210-012-0 /M8X50 1
22 |007412A ROD L/8X32X62 1
23 |007413A ROD L/8X32X62/L 1
25 |V41316-00080 /M8 4 M8
26 |V30820-00080 1 M8
27 |V53016-00080 / 8 2 8
28 10092700 SPRING,HE73 1
..29..]0000606-00000 . . ...._........................PULLEY V3B203 . 0 TR AU N S N SN ISRRRRRRRRRNY SRR
30 [0000607-00000 COLLAR, 36X45X9 1
31 (0094120 (10X8X60 ) 1
32 (0111360 WASHER, 11X45X06 1
33 |VK710-0110-025 7T/M10X25 1 M10X25 7T
SD1125S1

-9-




Item No Item name Application Standard Remarks

Key No R/P

35 |v50015-20016 1 2X16

36 (0111350 1

37 0111340 (vB/ ) 1

38 |V11016-040030 /N4x30 3 M4x 30
.30 |V31020-00040 | MA_ 3l | SRS /7 Y S

41 |V41316-00040 /N4 3 M4

42 |V9600-202000 /BM2020FB 1

43 |V9600-201500 /BM2015FB 1

44 10074060 CANSELER COMP/BRAKE 1
.45 |V41316-00080 | s M8 . 1yl | SRS 1 S N

46 |V50016-25020 /2.5X20 2 2.5x 20

47 |V41316-00120 /MN12 1 M12

48 |V50016-30030 /3X30 1 3% 30

49 |V9610-120620 /BM1206F20FB 2

SD1125S1

-10-




No.6

36
Item No Item name "ty Application Standard Remarks
Key No R/P
1 [007297C FLAME COMP 1
2 [007298A BRACKET COMP/WIRE/SIDE | 1
3 [VK710-0108-020 7T/M8X20 4 M8X20 7T
"6 |oo7asso [T COVER cowp/PULLEY mRELLER | 1 | | | | | | T
7 |VK710-0108-025 7T/M8X25 2 M8X25 7T
8 |0000619-00A00 COLLAR,12X22X108 1
9 |V20636-10150 7T/M10X150 2 M10X150 7T
0 e e S S O R U U SSUTURRURUUN NUUSTURURUURRY IUSUUURRUR
11 (V39026-00100 M10 2 M10
12 {0000620-00000 BOLT,U/50XM10 C 2 U M10
13 |V38026-00100 u /mM10 4 M10
14 |007241A FRAME COMP/ROLLER 1 N0.2099 3742
A4 10077130 e .FRAME COMP/ROLLER A N INo.3743 L
15 {0001425-00000 SPRING,HC195 2
16 [0074860 ROLLER COMP,TRUCK/150 6
17 |007378B PIN ROLLER/25X203 6
20 |v60115-06004 R.B.B/6004LLU 12 6004LLU
21 |V41316-00200 /M20 12 M20
22 |V40126-00200 SW/M20 12 M20
23 |V30026-00200 /M20 12 M20
.24 |FSR1100SL-2-50:0-00080, ... ... . ... ....ooooceeeeeee.old SET e, e e N025,26.
25 |V7600A-00018 /A PT1/8 | 2 PT1/8A
26 |FSR110-2-54 4
27 |8633-02-17-0B 4
28 (0072370 SHAFT 1DOLER 2
229 18746-110-011-0 L Al
30 |v40126-00160 S,W 4 M16
31 |V30026-00160 /N16 4 M16
32 0081550 SCREW COMP/ADJUST 2
34 [FSR1100SL-2-57-0A 4
SD1125S1

-11-




No.6

0
: 0
: .
%) : .
9 " "
- H :
@ : .
£ : "
7} : "
o H :
: H
: H
: H
: H
: H
:

.
- : .
5 " "
" T H
5 : o

& ~ _ =

: H
N : © 2
= ! = L i
" = o)
S : "
- H :
- : .
& : "
o H :
- H :
-— H :
: H
: H
<C : "
: H
: H
o T .
& " !
: i
: H
: H
' 1
: .
: H
H

:
' :
: H
> - :
-~ H :
L] H :
: H
: i
o : :
' 1
: H
: H
< : :
H < < o
H i,

:
v :
: ,
: H
: H
: H
: H
: © H
:
! <
: o g
: H
H N L
~ g 9 = ol
J 2 2 ~ N
/W% : ~ "
— H :
SN | :
® ouw | :
£ g .
5 o <t ' = :
8 o = :
s H & :
< : (&) o1
3] H :
- : .
= ' :
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
: H
' :
: .
S ' :
% " |
: H
° _ = ©o
NS 4 o 83 o
m <C m_" POA_m"
3 =d D! — — O <
2158 an o OO o
8% Lo 212
SO S i bR S
aN ®K 1 Q5 d S
J89 35 & 883D
J8 02 g g8y
== S 8Lk
" ~
5 S ™ > O > >.
D © N~ o "
Ny o= o — N ™ <
3 mm o TS 3
: H
1

SD112581

-12-



No. 7

PIVAIYYIVER

_13_

VT L=
2 28 & = % B & M PR E Rk amem| A | m %
Key-‘ﬁo |tem No |tem name Application Standard Remarks

R/P
1 10000614-00000 TRANSMISSION 1 90#3yyavtl 2y Mb
2 |0001087-00000 SPACER, HST 1
3 |0000615-00000 SPROCKET, WHEEL /7 2
4 |V7700A-00060 Rz /AT G M6 1 M6 P=1.0
_5 _[0157100300 _ _ _ _ ) ______ 10250y K Wb _______ V2 el
6 |2102-437708 # 5" 410404. 5 2
7 |0000616-00000 HST 1 T-32;@EF4N 1.5y
8 |0000617-00000 FAN 1
9 |0000618-00000 TANK 1
| 10_|V20126-08110 __ _ _ | _______________ BOLT, S/M8x110 _ __ ___ N2 A N O A 57,0 3 [V O
11 [V20126-08040 BOLT, S/M8x40 2 M8X40 7T
12 10070170 PULLEY, VB102 1
13 |0000623-00000 KEY, 5x5x21 1 5X5X21 mdL
14 0070180 SPACER 1
[15_[V41316-00080 _ _ __ | ________________ e A IR Y A N A I |- NN RN
16 [V20136-08040 I 4RyhsE bh/M8X40 4 M8X40
17 |VK710-0106-030 755K Wk TT/M6X30 1 M6X30 7T
19 10076980 METAL/LIFT/SD 2 No. 2099 ~3742
A9_[0077100 | ____ METAL/LIFT/SD ___ ___ L2 Ll oNesmad~ |l __]
20 [V7600C-00018 H"Y-2=y97°W/Ch" 4 PT1/8 | 2 PT1/8, CE490°
21 [VK710-0112-040 7509 Wb TT/M12X40 4 No.2099~3742  [M12X40 7T
21 [V20766-12040 nyhdE vk ny 10. 8/M12X40( 6 No. 3743~
22 (V40126-00120 WASHER, SPRING/M12 4 M12
23 _[V39026-00120 _ _ _ _ | ________________ vtk M2 LA oo _[No.2099~3742_ _M12 _____|________|
23 (V39026-00120 7399 Fyb M12 6 No. 3743~ M12
24 (0000632-00000 ARM COMP/SUBCHANGE 1
25 [V58010-050030 A7°YvhT e V/5X30 1 d5X30
26 |007175A BASE COMP/CONTROL HST 1
| 27 _|V20046-10130 _ _ _ _ | _ ______________ auhoE Wb OT 8. 8T/MIOXT30 | 2 | | _ | _| [ _________|MIOX130___|________]
28 (V39026-00100 759Y" Fy /M0 2 M10
29 [007176A ARM COMP/TRANION 1
30 |V58010-05036 A7°YYhT e V/5X36 1 D 5X36
31 [007084A ARM COMP/ADJUSTER N 1
32 [V70416-00120 Ch 449 ¥ 4/S-12 1 S-12
SD112581



No.7 }3VAS9YavER

_14_

= L=
2 28 & = % B & M PR E Rk amen | A | m %
Key-‘ﬁo |tem No |tem name Application Standard Remarks
R/P
33 [0000628-01A00 ARM COMP, NEUTRAL 1
34 (0092190 COLLAR, 13X25X1. 6 1
35 (V70416-00120 Ch 4 (™ h) 1 S-12
36 [V20026-10050 nyhs W h/M10X50 1 M10X50
| 37 _|V39026-00100 _ _ _ _ | _______________ e VA ) [ N2 A N A A | (VI R
38 (0092200 COLLAR, 10X18X3 1
39 |V60115-06000 R. B. B/6000LLU 1 6000LLU
40 (0092180 SPRING, HE 82 1
41 [007100A ROD/L/10X102 1
| 42 _|V41316-00100 __ _ _ | _______________ e A0 IS N A D O I [ (VA
43 |V53016-00100 N E V/3ET10 1 IET0
44 |V39026-00100 73%" 9y M0 2 M10
45 [V72010—00460 0 1 P-46
46 |V36026-00100 " 4aY-m9H735%" Fy /M0 | 1 M10
| 47 _|V41316-00120 _ _ _ _ | _______________ e am2 L8 Ll [Ne.37ad~ M2 ___]
48 [V-YW-1051816 799%-/10.5X 18X 1.6 1
49 [V-YW-1103223 Tyyr=/11X32X2.3 1
SD112581



No.8 EBhAH{=ZESR

_15_

= @ L=
2 28 & = % B & W PR E Rk amen | A | m %
Key-ﬁo |tem No |tem name Application Standard Remarks
R/P
1 10000641-00000 PULLEY, VB175 1
2 0093010 VY U7 - 4 1
3 |0000642-00000 KEY, 7X7X25 1 TXTX25 Thf
4 |VK710-0108-016 7599 bh TT/NMBX16 1 M8X16 7T
_5 (0118180 | _____ MY Y TR LIS S N N S R SRR SRR
6 |V60115-06205 BEARING, BALL/6205LLU | 1 6205LLU
7 |VK710-0108-020 7509 bh TT/M8X20 3 M8X20 7T
8 10072990 BRACKET COMP/FRONT 1
9 |VK710-0110-020 759" % Wb TT/M10X20 2 M10X20 7T
[ 10 foo7300A . ARN COWP/TENSION L O ! IS S
11 |V63000-00700 PULLEY/TENSION/70TB1LL | 1
12 |V70416-00150 Ch™ 4b47 ¥ H/S-15 1 S-15
13 |V41316-00140 £ 5 4/M14 1 M14
14 |V50016-2525 7)E"v/2.5X25 1 2.5%x25
16 0073060 SPRING/HE120 1
17 0073210 ROD/TENSION/10 1
18 |V39026-00100 7599 +y+/M10 2 M10
| 20 _1{0000647-00000_ _ _ _ | ________________ CASE, COUNTER ASSY_ _ _ | 14 _ |1 L _p oo |90#+ yiqw_0.20yb0 _ _ _ |
21 [VK710-0110-030 759" % Wb TT/M10X30 4 M10X30 7T
22 (0000648-00000 ¥-/TX7X70 1 TXTX70 ™,
23 (0072850 PULLEY V2/B89/B120 1
24 (V20136-08020 " sayhsRt wh 7T/M8X20 | 2 M8X20 7T
26 [{0000651-01A00 WASHER , 25 x50 x 2.3 | 1
27 |V9600-151500 b 347" yy2/BM1515FB 2
28 (007020C ARM COMP/TENSION 1
29 [V63000-00700 PULLEY/TENSION/70TB1LL | 1
| 30_|V/0416-00150 _ _ _ _ | _ ______________ Ch_3bin v /815 IS N A D O A ol - IR
31 [V9610-151523 N 34U Y47 992 /BM1515F23FB | 2
32 (0070160 PIN COMP TENSION 1
33 |V41316-00140 £ h" A/M14 1 M14
34 [VK710-0108-025 7509 bh TT/M8X25 2 M8X25 7T
SD112581



No.8 EBhAH{=ZESR

_‘I 6_

L=
2 5 B8 &5 = B & % #| @ e B =
Kg"? |tem No |tem name & Application Remarks
ey No R/P
36 [V53016-00140 N ETY/3E 14 1
37 |007331A GUIDE BELT 1
38 |VK710-0108-025 759" bh TT/MBX25 2
39 |007447B COVER COMP/FAN 1
| 40 _|VK/10-0108-020 _ _ _ | __ ______________ 7777 K Wb TT/M8X20 | 3 | Lo __[Mex20 7T _ _|________|
41 |007408A BRACKET/WIRE 1
42 (007098A GUIDE COMP/BELT HST 1
43 |VK710-0108-020 7509 bh TT/M8X20 2
44 |V39026-00080 759Y" Ty b/M8 1
46 |H34-4132 Hry7 1 N B
46 |BV-119 $ry7 1 nE: B
SD112581



No. 9

HEEEER

_‘I 7_

VT L=
2 28 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks

ey No R/P
110070680 PUMP, PACKEAGE K5L-32-89-0 | 1 SREFNIT-32 [1.52
2 |183256-401-008-0 FIov F - 1 5X5X20/
3 |1342-402-006-0 740" v (250) 1
4 0072860 PULLEY COMP/VB94 1
5 eRwoross2 | To-/TX2NE 2 L1 I O AN S
6 |[VK710-0106-016 7509 bh TT/M6X16 1 M6X16 7T
7 |007304A BRACKET COMP/TENSION 1
8 [VK710-0110-020 759" Wb TT/M10X20 2 M10X20 7T
9 0301320 TATE AN IVE Y T 2 PT1/4XPF3/8
| o foors7io HOSE_ PRESSURE/7408503 | 1| | | | | | _layg L ]
11 |0075720 HOSE PRESSURE/820SL03 | 1 3/8
12 |0000665-00000 b= b7 1
13 |007058A BASE VALVE 1
14 |VK710-0108-016 7509 K bh TT/M8BX16 6 M8X16 7T
15_[V39026-00080 _ _ __|________________ UM < O N I I |- RN R
16 [009256A TV ARE7MIME 3/8 1 3/8
17 10076260 TV ¥A47° b 45° Il UES45G03G0Y 1 3/8
18 0076270 TV %2877 45° IME 4 1/4
19 0075740 HOSE PRESSURE/1180SL02 | 1 1/4
| 20 f007023A | HoSE PRESSURE/1140 | 1| | | | L | e L]
21 (0075730 HOSE PRESSURE/15908S02 | 2 1/4
22 [8608-03-37-000 798 9908/ b 60 1 ®60X110st
23 (0211480 TAT S YA 7/11044 | 2 1/4
24 (0070280 PIN 16x115 1
25_[V41316-00160 _ _ __ | ________________ e A6 IR Y A N A A [ (I
26 [V50016-40030 7" »/4X30 2 4X30
27 [V53016-00120 N ET Y/ 12 2 FEU2
28 [007027A COLLER 17X20 2
29 (0070100 CYLINDER ASSY/40/65 1 D40 X 64st
| 30 _[0096150_ _ _ _ _ _ __ . _____________ PINA12x70x63x3.0 _ _ _ | 1 __[L_|_ oL ool __]
31 (0092610 WU E Y 1 L=112
32 (0070300 COLLER 12x20 1 L=32
33 (0070290 COLLER 12x10 1 L=15
34 (V41316-00120 £ h 4/M12 4 M12
35 [V50016-30020 7t v/3X20 2 3X20
SD112581



No. 9

HEEEER

_18_

VT L=
2 28 & = % B & M SR E R amen | A | m %
Key-‘ﬁo |tem No |tem name wp Application Standard Remarks

36 (0092590 WV E Y 1

38 [K52-30517 Fyy7° 1

42 (0220310 74¥n" v+ /250 1

43 |VK710-0108-020 7509 bh TT/M8X20 2 M8X20 7T

44 (0073050 ARM COMP/TENSION 1
| 45_|V9600-121500 K37 gya/BN215FE | 2| | I R I S

46 |V41316-00120 £ 5 4/M12 1 M12

47 |V50016-35030 71t »/3. 5X30 1 3.5%x30

48 |V63000-00700 PULLEY/TENSION/70TB1LL | 1

49 |V70416-00150 Ch 4b47 ¥ H/S-15 1 S-15
| so_foo7a060 SPRING/HE120 ]| I ] I S

51 (0073070 ARM/SPRING 1

52 |VK710-0110-025 759Y° K Wb TT/M10X25 2 M10X25 7T

53 (0073210 ROD/TENSION/10 1

54 (V39026-00100 7599 +y+/M10 2 M10

SD112581



No. 10 4}3&HR
53
3B & ﬁﬂ\% .

Q\
44

8 52

VT 1
2 28 & = % B & M PR E Rk amen | A | m %
Keyji |tem No |tem name wp Application Standard Remarks
1 [007303D BASE COMP/L 1
2 |VK710-0108-020 77097 bh TT/M8X20 6 M8X20 7T
3 |007462A BASE COMP/RG 1
4 |VK710-0108-020 75097 bh TT/M8X20 3 M8X20 7T
s foorsato | BRACKET COWP I Y S I S
6 |VK710-0106-016 7509 K bb TT/M6X16 3 M6X16 7T
7 10001438-00000 ROD 1
8 |V41316-00080 E3Y h° 4/M8 1 M8
9 |V53116-00080 N ARFYTTETV/3E 8 1 IEUE8
| 10_(8636-07-48-0 _ _ __ |________________ TR . L3 o]
11 |0001317-00000 ny b g - 1
12 0093860 7N % 2
13 |V20036-06012 nyhsk Wb 7T/M6X12 2 M6X12 7T
14 |8619-06-13-0 14h4E 9 (630) 1
17 0073220 COVER COMP/PULLEY 1
18 |VK710-0108-020 7709 bb TT/M8X20 2 M8X20 7T
19 0072030 PLATE/1/720X22 1
|20 foo7230 GOVER cowp/FRONT | 1t f L ) L]
21 |VK710-0108-016 7509 bh TT/M8BX16 8 M8X16 7T
22 [007589A COVER COMP/FRONT/NET 1
23 |VK710-0108-016 755K Wk TT/M8X16 9 M8X16 7T
24 (007301A COVER/TAIL 1
25_[V21026-08016 _ _ __ | ________________ I 5nyhot vk PI/MBX16 | 4 | ] Lo __Mex1e7T_ | _____]
26 [007193A COVER COMP SIDE 2
28 (0001319-00000 B Z-MyAazbyT 4
29 (0072530 LATCH COMP 4 RHLNo. 31&E
| 30_|V39026-00060_ _ _ _ _ |________________ vy tob M6 I Y A N A I |- R R
31 (0092670 SPRING/HE42 4
32 [007197A COVER COMP SIDE/S/L 1
33 [007198A COVER COMP SIDE/S/R 1
34 |V21026-08016 " sayhsw wh P3/M8X16 | 4 M8X16 7T

_‘Ig_

SD112581



No.10 #3E8ER

13 ?/53 @]IH\
o

43 27
44

_20_

L=
2 a8 ® s 8 B & W s EmER | BB | B
Key-‘ﬁo |tem No |tem name Application Standard Remarks
R/P
36 [007474A COVER COMP/TOP/G 1
37 |V39026-00080 759Y" Ty b/M8 4 M8
38 (0092620 YYD 0y b/SG-32A 1
39 (0121760 PROTECTOR/920 1
|40 foo7ass0 SEPARATOR COWP/MUFFLER | 1 I R I S
41 |VK710-0106-016 7509 K bh TT/M6X16 4 M6X16 7T
42 (0093570 N UE 2
43 (0074730 BRACKET COMP/FUEL 1
44 |V39026-00080 739Y" Ty b/M8 2 M8
47 (0093570 Nyp
48 (0071020 PLATE RUBBER 15X50
| so_foora360 BOX COWP/TOOL 1] I R I S
51 [VK710-0108-016 7599 bh TT/MBX16 2 M8X16 7T
52 (0074720 BASE COMP/FUEL 1
53 |VK710-0106-016 7599 bh TT/M6X16 2 M6X16 7T
54 |V39026-00080 759Y" Ty b/M8 2 M8
| 55_|VK/10-0108-020 _ _ _ | __ ______________ J3U7 K Wb TT/M8X20 | 2 | Lo __[Mex20 7T _ _|________|
56 (0201040 7" IAFbyT 1
57 |V11016-060020 FA" 23Y° /M6X20 2 M6X20
58 |V39026-00060 759Y" Fyb/N6 2 M6
59 |V41316-00060 E34 h° 4/M6 2 M6
|0 foom2s10 RUBBER/10X320X01 __ __ 2] ]
SD112581



_2‘]_

VT L=
2 28 & = % B & M SR E Rk amem | A | m %
Key-‘ﬁo |tem No |tem name . Application Standard Remarks
/P
1 [007369B BASE COMP/CONTROL 1
2 |007471D PANEL COMP 1
3 0073360 GUARD COMP/UPPER 1
4 0073110 PANEL COMP/REAR/G 1
6 |VK710-0108-020 75097 bh TT/M8X20 10 M8X20 7T
7 0073350 HANDLE COMP 1
8 |VK710-0108-020 75097 bb TT/M8X20 4 M8X20 7T
| o Joorom0_ | ... pydteso0coso-0e | st o\ Lo L Lol ]
10 (0092210 EFYA" v b (8X18) 2
11 |V41316-00080 £ h° /M8 2 M8
12 |V53116-00080 N ARFYTETV/3E 8 2 IFU8
13 0073370 ARM 1
15 |V41316-00080 £ h° /M8 2 M8
16 |V53116-00800 N ARFYTTET U/ 8 2 IFU8
17 |0000676-00000 SPRING, HE83 1
18 |007049A CLUTCH BRAKE COMP 1
agfoororto o\ PIN12/148 I Y S I S
20 (V41316-00120 £ h° #/M12 2 M12
21 [V53016-00120 N ET Y/ 12 2 IEU12
22 (0070430 SPRING HE80 1
23 (0070570 LEVER COMP 1
24 0070470 | COLLER 8.5/6 o ]
25 |VK710-0108-020 75097 bb TT/M8X20 2 M8X20 7T
26 [007050A JOINT COMP/124 1
27 (V41316-00100 £ h° #/M10 2 M10
28 |V53116-00100 N AAFY7TETV/3E 10 2 FE10
29_[0093640 | ________________ DAy NEN L2 L b o]
30 (0122490 SEAL/CUSHION/10X10X270 | 2
31 (0122380 #ya3h" 41" un' -/RB-016 2
33 (0071030 PLATE RUBBER 20X25 2
34 (0070450 PLATE COMP SWITCH 1 A9F7%2.5  [No. 2099~3157
34 (0076840 PLATE COMP SWITCH 1 A{yF7%3.2  |No. 3158~
SD112581



No. 11

HBRAERR

_22_

VT L=
A o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks

ey No R/P
35 [V39026-00060 NUT FLANGE M6 2 M6
36 |VK710-0108-020 75097 bb TT/M8X20 2 M8X20 7T
37 (0070750 LEVER COMP THROTTLE 1
38 [FM-501-08B L2V M 2
| 39 _|V41616-00060 __ _ _ | _ ______________ $anA/MeL /25 O N I |- U
40 |VK710-0106-030 7509 bb TT/M6X30 2 M6X30 7T
41 0211330 Y hautdTy 6
42 |V36026-00060 b 4AY-[yh739Y Ty bk /M6 | 2 M6
43 (0070760 PLATE | 16/41 1
T COLLAR THROTTLE _ ___ L1 I O AN S
45 (0093790 b =24 1
46 [007478A GUIDE/HST LEVER 1
47 |V39026-00060 739%" +y /N6 8 M6
48 |VK110-0108-020 7709 K bb TT/M8X20 4 M8X20 7T
(g foorseso VISOR MONITOR/ST ____ L I O (N S
50 {0001322-00000 77 yyaYn b (4A41-K-9-585-VA) | 4
51 (0074500 LOCK COMP/HOLE 1
52 |VK710-0108-016 7599 bh TT/MBX16 2 M8X16 7T
53 (0074510 HOOK/LOCK 1
| 54_|0093720_ _ _ _ __ _ _ | __ ______________ LA I LI N N O I RN SRR
55 |VK710-0106-020 75097 bh TT/M6X20 1 M6X20 7T
56 |V39026-00060 759Y" Fyb/N6 1 M6
57 (0093730 H3-/06X08X07 1
58 (0093740 YRV 1
| 59 (0099690 _ _ _ _ ___|_______________/ LOCK/ARROW __ _ __ ___ T ol L _{Ne 3188~ _ _ | _______] I8 £ #50092640]
60 |V39026-00100 739%" +9+/M10 1 M10
61 [8635-09-19-0 AT/ vhy b 1
62 |V11210-60020 #334Y° /N6X20 1 M6X20
63 |V39026-00060 739%" +yb+/N6 1 M6
| 64 fo074200 BASE CONP/LOCK______ L1 I O (N S
65 (0093620 ¥3yha' h 1
66 (0093630 tybt" v/J5122-50635 1
67 |V41316-00060 £ h° /M6 2 M6
68 |V53116-00060 N AAFY7TE U/ 6 2 T 6
69 |VK710-0108-016 750Y° & bb TT/MBX16 2 M8X16 7T
SD112581



No. 11 #R4E&B

41
37
21 59 42 ﬁ@q 144
'>@/ 19 % 38/@/@ ®/40 55 62
% /@%/ @ 57 T
43 58 -9 g/

VT L=
2 28 & = % B & M SR E Rk amem | A | m %
Key-‘ﬁo |tem No |tem name . Application Standard Remarks
/P
70 [0073130 COVER/LIGHT 1
71 (V21026-06016 " sayhswt wh P3/M6X16 | 2 M6 % 16
72 (0073090 STAY L/BASE 1
73 (0073100 STAY R/BASE 1
SD112581

_23_



No.12 $R4EER

_24_

VT L=
2 28 & = % B & M SR E Mk amen | A | m %
Key-ﬁo |tem No |tem name . Application Standard Remarks

/P
110070530 ARM CLUTCH COMP 1
2 10092680-01 vy hhth” /120 1
3 10092210 E3YA" 9 18X18 2
4 |V41316-00080 £ h° /M8 2 M8
5 |veatie-o00s0 | VINPL L PRS2SR |- 17 S S
6 |0000680-00A00 CABLE COMP, DRIVE 1
7 |0000681-00000 SPRING, HE64 1
8 |8641-08-43-0 F1-7"/ p 3X P 6XL15 6
9 [0211380 LYy o0ty 1
| 10_foosses0 | WYy 2 O IO AN S
11 0211330 ALy 2
12 |V41316-00060 £ h° 4/M6 2 M6
13 |V53116-00060 TN AAFY7TE U/ 6 2 IETN6
14 |007061A CABLE COMP, BRAKE 1
[15_{0000683-00000_ _ _ _ | ________________ A7 Yyy_HE6T . IS N A N A I IR SR
16 |009287A nyp L/8X256 1
17 0073390 SPRING/HC130 1
18 |V38026-00080 Uty b/M8 1 M8
19 |V41316-00080 E7% 5 %/M8 5 M8
| 20 _|V83116-00080 _ _ _ _ |__ ______________ VAR 2 SV S S N O I I U PR A AR L 14 RS S
21 (0072800 COLLAR/14/40 1
22 [009289A 7" L-$ASSY 1
23 (0098780 PIN SLIDER 1
24 (V-YW-0851820 7yyr—/8. 5X18X2 1
25 |V53116-00080 | _ UINELYTPRSRTE 2 S I O N O A I |- 17 S S
26 (0096520 PACK ING/BRAKE 1
27 (007254A PLATE/U 1
28 [007041A PIN COMP 15/139 1
29 [VK710-0108-020 779" bh TT/M8X20 1 M8X20 7T
[ so_fooros20 SPRING HEQ! _ ]
31 |V41316-00100 E7% 4" %/M10 2 M10
32 |V50016-25020 7t v/2.5X20 2 2.5%x20
33 [V2110-000915 FVA#8077%° 7" y¥21/80F-0915 1
34 [VK710-0106-016 7599 bh TT/M6X16 2 M6X16 7T
35 [V39026-00060 759y Ty b/M6 2 M6
SD112581



No.12 $R4EER

N 5
24 a8 &= % B & W PR E Rk amenw | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P
36 [007055B STOPPER BRAKE 1

SD112581
-25—



1%&D ﬁs/ /od
3

4
5\®®{/\
\/M/ \

7

20’

No. 13 #R{EER

342
S

S

15

N L4
V-2 NN o~
U, | T
19 DN 38 | =
&7 ‘\\ i
Oy23 14>, | %@’45

_26_

= L=
At o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks
ey No R/P
1 [0070540 LEVER COMP HST 1 HSTLN -
2 |3650-213-003-0 F1vy b -2%7Y 1 & B
3 (0092770 Y h/E Wb/20X66 1
4 (0092780 17-/22X27X6 2
_5 _[V60018-CS204 _ | ____ ____________ R.B.B/CS204LLU__ _ ___ Ll b |es204LlU | __]
6 [V38026-00200 Uty b/M20 1 M20
7 [009279B PLATE/L/102X110 2
8 (0092800 17-/9X16X48 2
9 [VK710-0108-070 7599 K WATT/M8x70 2 M8X70 7T
| 10_|V39026-00080 _ _ _ _ | _ ______________ gyt N2 A N A I |- B R
11 |VK710-0108-025 7509 WhTT/M8X25 4 M8X25 7T
12 |V39026-00080 7399 Fy+/N8 4 M8
13 10092810 PIN/BOLT/12X56 1
14 10092190 COLLAR, 13X25X1. 6 2
15_[V38026-00120 _ _ __ | ________________ Uryb/M2__ INPLI Y N A N A I ||/ R
16 (0092830 BAR/HST 22X205 1
17 |V96001-22000 b 3477 991/BM1220 1 BM1220FB
18 |V70416-00140 Ch 449 ¥ 4H/S-14 1 S-14
19 (0092840 COLLAR/20X35X3. 2 2
|20 foomis70 CASE COWP BRAKE _ ___ [ I O AN S
21 |V9600-201000 b 347" y2/BM2010FB 1 BM2010FB
22 |VK710-0108-025 7599 % bh TT/M8X25 3 M8X25 7T
23 |V70416-00200 Ch™ 449 ¥ 4/S-20 2 S-20
24 (0092860 ARM COMP, HST 1
25_[V20036-08016 _ _ __ | ________________ s wh TT/M8X16_ | 1 ) Lo Mex1e 7T ]
26 (0092760 PIN COMP, CHANGE 1
28 |V38026-00120 Uty b/M12 2 M12
29 (0075950 BRACKET COMP/LEVER HST | 1
| 30_|V9610-121020 _ _ _ _ |__ ______________ W 947 9y BN210F20FB | 2 || || | ______[80F-1210 | ________|
31 |V69313-00100 9 -I/SQ10RS P=1.5 1
32 |V69413-00100 Yuh& -n/SQL1ORS P=1.5 | 1
33 (0076440 ROD COMP/10X210 1
34 |V30026-00100 I 4Ryhhty /M0 1 M10
35 [V30820-00100 I 4Ryhsty b £ Y /M0 1 M0 (ZE+Y)
SD112581



%/2

1

4 6
5\@@(“\ &

7

\/M/ S

1&&¢ﬁv’ %i

20’

No. 13 #R{EER

342
S

15

_27_

$/36
AI~7-24
ﬁ%@k
5 31
= L=

A o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks

ey No R/P

36 [V36026-00100 b 4AY-0yH7399" Fyk/M10 | 2 M10

37 |0000744-00000 nyp, U/10X88 1

38 (V41316-00100 E3% 5 4/M10 2 M10

39 [V53016-00100 Nt /10 2 IEUZE10
a0 fooT0san ARM Cowp/CoNTROL HsT_ | 1t | L L)oo L]

41 |0000746-00000 Y h/12X142 1

42 |V41316-00120 £ h° #/M12 2 M12

43 |V53016-00120 N ET Y/ 12 2 IEUE12

44 |V69313-00100 ook -I/SQ10RS P=1.5 1
| 45 _|ve9a13-00100 Yok y/sotoRs P=1 5 |1 ] | L oL L]

46 |0000747-00000 ROD COMP ADJUST/10X153 | 1

47 |V30126-00100 I 4Ryhhty /M0 1 M10

49 |V36026-00100 " 4R)-09h735%" Fy /M0 | 2 M10

50 _|0092180_ _ _ _ __ _ _ | ________________ SPRING HE82 _ _ _ _ ___ I b b oo o]

51 (V40126-00100 SW/M10 2 M10

52 (V40126-00100 SW/M10 1 M10

SD112581



No. 14 $R4EER

_28_

VT L=
At o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks
ey No R/P
1 10000748-00A00 LEVER COMP, SIDE (L) 1 AN 939F0 -
2 |0000749-00A00 LEVER COMP, SIDE (R) 1 93950 B
3 0092730 hyFbn’ -4 2 )
4 |8633-08-37-0A U h (Y H79F) 1
_5 _|v41316-00140 _ _ _ _ | _ _ _ _____________ EFhAMA_ 25 [ O A S I IR | ) L S
6 [V53016-00140 N BT V/3ET 14 2 R4
7 (0071310 SPRING/HE 70 2
8 |0000936-00A00 CABLE COMP/SIDE/L 2 $4M H39F94%
9 [V41316-00060 £ h° 4/M6 2 M6
| 10 _|V83116-00060 _ _ _ _ |__ ______________ R AT y/A06 L2 ) L |MRUE6 ]
11 |8600-08-25-01 Py - 1
12 |V39026-00100 73599 Fyb/M10 1 M10
13 10211520 b 1y7° /41R-/10 1 faiE
14 0074790 LEVER GOMP/WORK 1 BRELn -
as_foorosto o\ JOINT GONP/172_ ]
16 |V41316-00100 £ h° #/M10 2 M10
17 |V53116-00100 N AAFy7TE V/3ET 10 2 FEUE10
18 0092720 Y97 /EbuyT /12 1 7aE
19 |8633-08-42-0 YN /Y 3ty 1
| 20_|0092680-02_ _ __ _ _|________________ EFUN yh8X18_ L2 L b o]
21 |V41316-00080 £ 5" %/M8 2 M8
22 [V53116-00080 N ARFYTETV/3E 8 2 FEUNRS
23 10001089-00000 TUBE, CORRUGATE /500 1
24 10000691-01A00 CABLE GOMP, WORK 1 BREHF9FY
25_(0093420 | ________________ Toyavk wb/Mexso LTl L L bl
26 (V30026-00080 AyhYty /M8 1 I 475 F Ty M8
27 (0093430 CASE SPRING 1
28 10000694-00000 SPRING, HC 57 1
29 (0093440 77 b=-F/1/37X39 1
| 30 _|V38026-00160 _ _ _ _ | _______________ Uryb/M16__ ________ INPLI Y A N A A [ (- I R
31 (0093450 YAy b 1 ¢ 10X20
32 |V41316-00100 £ h° #/M10 1 M10
33 |V53116-00100 N AAFY77 T V/3E 10 1 FEUE10
34 10092710 Y4=-yR7" vy’ 1
35 [V41316-00100 £ 5" %/M10 2 M10
SD112581



No. 14 $R4EER

VT 1
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name wp Application Standard Remarks
36 [V50016-20020 7" Y/2X20 2 2X20
37 (0221410 h3- 2
|40 fooT038B CAM COWP_ I Y I IS S
41 |V2110-001510 H{UA#8075Y° 7 v91/80F-1510 | 2
42 (007042C PIN COMP 15/124 1
43 (0070400 ARM COMP 1
44 |V60018-06000 R. B. B/6000LLU 1
| 45 _|V39026-00100 _ _ _ _ | _______________ el VAU [ INPLI N A N O A [ A R
46 |V20036-10025 nyhsE Wk 7T/M10x25 1 M10X25 7T
47 |V41316-00100 £ 5 4/M10 2 M10
48 |V53116-00100 N AAFY7TETV/3E 10 1 IET10
49 (0070390 ADJUSTER COMP 1
| 50 _|VK/10-0108-020 _ _ _ | __ ______________ J3uy Wb TT/MBX20 | v ) Lo MeX20 7T ]
51 [VK710-0108-020 7509 bh TT/M8X20 1 M8X20 7T
52 (V9610-101518 b 347 yY1/BM1015F18FB | 1
53 (0074110 CABLE/RELEASE/1990 1 77097 L-3RBR4Y
54 (0074350 BRACKET/SWITCH 1
| 55 _|VK/10-0106-016 _ _ _ | __ ______________ J7uy W TT/M6X16 | 2 | ) Lo Mex1e 7T _ ]
56 (0074380 BASE COMP/SWITCH 1
57 [VK710-0108-020 7709 bh TT/M8X20 2 M8X20 7T
58 (0074330 LEVER COMP/RELEASE 1 77 097" L-$ERRLA -
59 (0074400 COLLAR/9X14X5 1
| 60 _|VK/10-01080-025 _ _ | __ ______________ J3uy Wb TT/MBX25 | 1 ) Lo MeXx2s 7T ]
61 [V41316-00080 £ h" 4/M8 2 M8
62 [V50016-20020 7" v/2X20 2 2x20

_29_

SD112581




¥,

No.15

17

Q'ty

Item No Item name Application Standard Remarks
Key No R/P
1 * ENGINE/ROBIN/EH720DS 1 25PS
2 |001-66102-50 BOLT 1
3 [003-20100-00 SPRING WASHER 1
4 [263-70515-08 AY 1
5 10094120 (L=60) 1
JB.Joorasdo | o.........PULLEY V3/BOL/Bl16 1 SO SO O N S SRR NUNSUSSONY O
7 10111360 WASHER/11X45X06 1
8 (0073140 GUIDE COMP/L/BELT 1
9 0073150 GUIDE COMP/R/BELT 1
10 |V21826-38025 BOLT,3/8-16UNC L=25.4 2
J11.[vA0126-00100 | SWNLO. 21 ... | SRS |/ SN O
12 |v41316-00100 /M10 2 M10
13 0073160 BASE COMP/SEPARATOR 1
14 |VK710-0108-016 TT/N8X16 2 M8X16 7T
15 0073170 HEAT SEPARATOR/EX 1
J16.[VBL760-00500 | VoBsos A L3
17 |v81760-00410 V /LB41/ AG-X 1
18 |V81720-00280 V /LB28/ 1
19 |[Vv81760-00360 V /LB36/ AG-X 1
20 |VK710-0106-016 TT/N6X16 4 M6X16 7T
.21.]v30026-00060 | . M o 1) | SO (1SS O
SD1125S1

-30-




N . =N
2 28 & = % B & M PR E Rk amen | A | m %
Keyji |tem No |tem name Application Standard Remarks
R/P
1 |007326A BASE COMP/ENGINE 1
2 {v39026-00100 759Y" +9+/M0 4 M10
3 [VK710-0110-025 759 & Wb TT/M10X25 8 M10X25 7T
4 10072940 CABLE/CHOKE/ 1460 1 F3-h4%
5 (0072980 | . CABLE/THROTTLE/930 | 1/ | | | L | _____| xmghNIAY_ |
6 (0072870 FUEL HOSE/6/750 1
7 (0072880 FUEL HOSE/6/80 1
8 (0093560 N yh /J9318-88115 4
9 (007320B BRACKET/FUEL FILTER 1
| 10 _[FSRS50-8-7-0 _ _ _ | ___ ____________ AL L1 U ) A NDRU EUUIRURURN SRR
11 |VK710-0108-016 750 K Wk TT/M8X16 1 M8X16 7T
12 10073380 PIPE COMP/TAIL 1
13 ]0073590 CLAMP 1
14 |V20036-08025 nyhys vh 7T/M8X25 1 M8X25 7T
_15_|V30026-00080 _ _ _ _ | ________________ ayhoryb/M8 L1 U ) AU - SRR SRR
16 |V40126-00080 SW/M8 1 M8
17 10000704-00000 COCK ASSY (12556-43010) | 1 No. 2099~3742
17 |064-20113-00 FUEL STRINER AY 1 No. 3743~
18 |V30336-00120 " Anyhsty b dyx TT/M12 |1 No. 2099~3742  |M12 BR¥L 1)
19_[009306A | .. TANK CONP FUEL_ L1 I I A IS S
20 10092450 7°3%" PF1/4(0) 1 A H*D19
21 |V72012-00110 0yvy” /P-11/29a 1 P-11, 258
22 10093090 1 LMvy7° 2
23 [V91000-00100 24%-93v7° 1090 2
24_{0001330-00000_ _ _ _ | _______________ WhRT L Ty Lo oo b oo oo _|RHUNo 23-11 [0000962-00000& ¢
25 10093080 71IhAYY-Y 1
26 [VK710-0108-025 750 K Wk TT/M8X25 4 M8X25 7T
27 0093640 hyvay (A8 1) 8
28 |007329E BRACKET GOMP,/TANK 1 No. 2099~3742
280077220 __ _ | ________________ BRACKET COMP/TANK_ _ _ | 1f_ | _|_|__[_[No3743~ ____| _______|________|]
29 |8600-08-65-0 Y= NA 1
30 (0124690 PROTECTOR/10X15X70 1 SHEA-AMRER
31 |009676A CUSHION 1
32 10075700 BAND TANK 1
33 |VK710-0110-025 770y & Wb TT/M10X25 4 M10X25 7T

_31_

SD112581



No16 IV UEDER

_32_

N . =N
2 28 & = % B & M PR E Rk amew | A | m %
Key-ﬁo |tem No |tem name . Application Standard Remarks
/P
34 (0000707-00000 BRACKET COMP, BATTERY 1
35 (0093540 3" 3" A (6TX35X100) 2
36 |VK710-0108-025 7509 bh TT/MBX25 2 M8X25 7T
37 [007475A PLATE/SETTING/BATTERY | 1
38_|0001142-00000 | ROD, SETTING BATTERY | 2| | | | | | | L ]
39 |V38026-00080 Uty b/M8 2 M8
40 (0076450 BAND TANK 1
41 0095490 7yy% NO.81/8.5X25X2.3 | 2
42 |V20036-06030 nyhsk" Wb 7T/M6X30 1 M6X30 7T
| 43 _|V40126-00060 _ _ _ _ | _ ______________ SWM6__ . N2 A I A I |- R R
44 |V39026-00100 759%" +y+/M10 2 M10
45 (0122510 CUSHION/C 5
46 |V41316-00100 E34 5 4/M10 1 No. 3743~ Ay A
SD112581



87

&\71
N g
93 B ge gy grp
917 /% % N\ 76 79
921089 75 1 73 @\8
77 2
o
2 60
Q" ty -
Key No Item No Item name o Application Standard Remarks
1 [007460A BRACKET COMP/RELAY/RG1 | 1
2 |v39026-00080 /M8 4 M8
3 10074440 LABEL RELAY/RG1 1
4 |8755-04-30-000 ASSY 1
..5..J0000712:00000 1 O Y OO U O UROURSRSSRORY NSS! IO
6 [007436B HARNESS/MAIN/RG 1 No0.2099 3742 No.7
6 (0077090 HARNESS/MAIN/RG 1 No.3743 No.7
7 (0071920 FUSE/SB/40A 1 ©)
8 10073420 HARNESS SHOOTER 1
L9.foossatB L ......LEVER ASSY/CROSS L
10 (0098800 PANEL LAMP 1 No.11
11 * 1 12V5W
13 |Vv40126-00040 SW M4 2 M4
(4 |vaso26-00040 | UomA 2. | S (17 S AU
15 (0093160 ASSY/ 2 No.16
16 |[8633-07-07-006 12V27W 2 12v27W
17 (0093230 1
18 |0093140 1 No0.2099 3502
(19 [v20026-08016 | MXI6 T U O O O No.2099 3502 Iusx16.. ... .| ...
20 |[v40126-00050 SW/M5 3 No0.2099 3502 (M5
21 |v41316-00050 /M5 3 No0.2099 3502 (M5
22 (0121350 ROD/ACTUATOR/CRES 1 P50208-12-CYFC 50Kg
23 (0221620 1
2800075540 L VI _RUBBER/ASSY . Al
25 |Vv36026-00060 /M6 | 4
26 |V-FW-652016 /6.5X20X1.6 4
27 * BATTERY,55B24R 1 55B24R
28 |[011191A CABLE/+BATTERY/K 1 AV20-R
31 [8637-07-10-0 ) 1 AV20-B
33 (0070050 MONITOR ASSY 1 No.34
34 [v96110-12002 5 12V2W
SD1125S1

-33-




87

160 71
N o
93 . 9\79 2 ;069 64 e
91~ A R N7 72
927089 75 1 73 Mg
77 oz 2
=
ez 60
Q "ty -
Key No Item No Item name o Application Standard Remarks
35 [Vv11016-040020 /N4X20 4 M4X20
36 |v40126-00040 SW/M4 4 M4
37 |V30026-00040 /N4 4 M4
38 |V41316-00040 /N4 4 M4
239 10077850 A No-40. 45
40 |V729710-0000 1
41 |V729720-0000 1
42 |8633-07-05-004 10A 3
43 |8633-07-05-005 20A 2
.44, 18633-07-05-006. .| ... 80A Bl
45 |007327A LABEL/FUSE 1
46 |VK710-0106-016 7T/M6X16 2 MEX16 7T
47 |V39026-00060 /N6 2 M6
48 0093120 1
(49, |V11626-050016 | P2 /wsxi6 |5] | . oo exae
50 |V41316-00050 /N5 5 M5
51 0093330 1 BE31-110B
52 |0093310 1 BE31-101
53 0093320 1 BE31-109
B4 10093600 e S U N Y U U ISR IS
55 1090630 PLATE/RING 1
56 |V36026-00060 /N6 | 4 M6
57 0093570 28
58 0094180 (140) 5
590220310 (250) ... Sl
60 |0075520 HARNESS/JOINT F 1 No.3743
61 |0070070 SWITCH ASSY 1 No.2099 3157
61 |0076850 SWITCH ASSY 1 No.3158
62 [V11016-023016 /M2._3X16 2 M2.3 No.2099 3157
_62.[V11016-030020 | MM3X20 21 | Lo W3X20 IN0.3158
63 |V30026-00023 /MN2.3 2 M2.3 No.2099 3157
63 |V30026-00030 /M3 2 M3 No.3158
64 (V40126-00023 SW/M2.3 2 M2.3 No.2099 3157
64 [V40126-00030 SW/M3 2 M3 No.3158
SD1125S1

-34-




9

61

9 69 64
¢<’<Z 90 >+ ®\.\n? % % {170 63
917 A R N\ 7 72
921089 75 1 73 Mg
77 z 2
S
ez 60
Item No Item name "ty Application Standard Remarks
Key No R/P
66 0072750 UNIT TIMER 1
67 0096850 HARNESS/JOINT LAMP 1
68 10096830 LAMP ASSY/12V/8W 1
69 |0200140 ASSY 1
700093600 Ly
71 [V20026-05030 /N5X30 1 M5x 30
72 |V41316-00050 /N5 1 M5
73 |V38026-00050 u /M5 1 M5
74 10090200 SWITCH PUSH N/0 1
7500073930 L HORNAssy (re-1200) La LD
76 0093600 2
77 |VK710-0106-020 7T/M6X20 2 M6X20 7T
78 |V41316-00060 /N6 2 M6
79 [V38026-00060 u /M6 2 M6
8010074050 | ...........BRACKET COMP/HORN L
81 |VK710-0108-020 7T/M8X20 2 M8X20 7T
82 |007404A SWITCH/HORN 1
83 0096180 SWITCH/ASSY 1
84 (Vv11016-030020 /N3X20 2 M3X20
.85.[V30026-00030 | M3, 2 L] M3
86 |v40126-00030 SW/M3 2 M3
87 0090220 LAMP ASSY RED 1
88 0074460 HARNESS/HORN SW 1
89 (0098820 MOTOR ASSY/WZD/10/JBC3 | 1 No.3503
.90 |V20026-06016 | /MEX16 . Sl No.3503 _ __ IM6X16 | ...
91 [V40126-00060 SW/M6 3 No.3503 M6
92 |(V41316-00060 /N6 3 No.3503 M6
93 |007584A HARNESS SHOOTER 1 No.3503
SD1125S1

-35-




No.23 <—2%

BEN2VEZS-

7(N=RICRE(HT)

m B & 5 B & % A5 % H % " *&
Item No Item name Application Standard Remarks
0075790 LABEL/PANEL/CONTROL 1 BN
* LABEL/SSS/B2015 1 IR ERLT IR
0070930 LABEL/THROTTLE 1 ARy LN -
0094950 /-0 2
0095000 _ _ _ __ _ _ | _________ M39/789 . INPLI Y N A N A IR IR SR
0095050 Fa94/375- 1
0094980 NN FEY/N 9T 1
0095040 Fand/hn - 3
0096280 ORNAMENT/F/L 1 EAtyaE0122120
0096290 _ _ _ __ _ _ | ________________ ORNAMENT/F/R __ __ ___ 1] o ___|EBMRE122120 _ _ __ |
0000962-00000 LABEL, LID TANK GASOLINE| 1 Y ER
0094970 NN FEV/hEE vEY 1
0076370 LABEL/0IL/T32 1 HMVaE
0074570 LABEL/SERVIGE/SDG1 1 HEL—E
L LABEL/HORN. I A O O B
0073740 LABEL/BOLT 1 =1 Wb
0074760 LABEL/REREASE/BRAKE 1 77897 b=¥bn" -
0099810 LABEL/OFFICIAL/LW 2 FURANEAIA" )
0075800 LABEL/SW/G 1 B Y47 FIRAESRBEIA
0074440 LABEL RELAY/RG1 JU-BRBIA W
0073270 LABEL/FUSE E1-2" 57
L LABEL/MODEL/SD112581_ {2 | | | L | L WD __ |
SD112581

_36_



No.24 {fTRRM

12
VT L=
A o8 & = % B & W 2R B s amenw | mr | B B
E§1; |tem No |tem name y & Application Standard Remarks
ey No R/P
1 [007702A MANUAL/ INSTRUCTON/F25S1| 1
2 Y VEIREREAE 1
3 10095260 Y= - 1
4 |8755-04-30-01 AN T~ 1
8 |SE1224-1035 %=1 IhAssy (10) 30 M10X35 by MR
9 |V20126-10035 ah” 4ayhsR wh/M10X35 30 M10X35
| 10_|V30126-00100 _ _ _ _|_ _______________ I snyasto /M0 (RIS A N A I [ A R
11 |V40126-00100 SW/M10 30 M10
12 |0001468-00000 739 buF 1
13 |V92155-12014 AVt (12x14) 1
14 |V92155-14014 AN F/1AF M 4 1
| 1510099270 _ _ _ _ _ _ _ | _ o ________ WrImo . INPLI N A N A I IR SR

SD112581
-37-



No. 25

y WAVEV,

—

22
VT L=
A o8 & = % B & W 2R B s amenw | mr | B B
Kg"? |tem No |tem name y & Application Standard Remarks

ey No R/P

110074630 SHOOTER SET/SHORT/SDS1 | 1 No. 2099~ 3502

110076900 SHOOTER SET/SHORT/SDS1 | 1 No. 3503~

2 0074640 SHOOTER COMP/SHORT/SDST| 1

3 0073650 COVER COMP/SHORT 1
_4 (0095000 | ______ MY TN L INPLI Y N A N A ) IR SRR

5 10095040 Fa9q (hn' =) 1

6 |V29120-00080 17" % WHKG-B2/M8X15 1

7 10093850 COVER/SWITCH 1

8 |VK710-0106-012 7599 K bh TT/M6X12 2 M6X12 7T
o foorsero | ] DEFLECTOR cowp B | 1| | | | L | L]
10 (0081600 ROD/6/168 2

11 |V11116-08020 F523%3° /MBX20 2 M8X20

12 |V33020-00060 7" yyatyb ¥ H/3E°6 2 FEU6

13 (0094060 h3- 2

14_(0094050 _ _ | ________________ ) e L2 L b o]
15 |V39026-00080 7599 +yb/N8 2 M8

16 |0081590 DEFLECTOR COMP A 1

17 |V33020-00080 7" yyatybh ¥ H/3E°8 2 FFU8

18 0073580 HARNESS SHOOTER/S 1 No. 2099~ 3502
18_{0076910_ _ ___ ___|_______________ HARNESS SHOOTER/S_ _ _ | 14 _ L) | L b __] No. 3503~ _ _ |
19 0093570 nNuE 3

20 (0074650 YRVNEVVEUVE] 1 No. 2099~3502

0076890 T EBEE 1 No. 3503~

21 [V00000-NS341M56 75-27° b~ 1 15979y b
22 _|VO0000-SF1244 _ _ _ _ | ___ _____________ BIAT b . IR O ) AR I A=7390___
23 0221620 N=3AN U 1

24 (V53116-00080 TN ATy E V/3E 8 2 MEUR8

SD112581

_38_



PARTS LIST

FE11SA09 TRANSMISSION

20124E3H 27 HRAT

B BBt



P2/4

E)

(CAS

FE11SA09 TRANSMISSION




P1,/4

340—412208

CHY7 COMP

340—426803

78— COMP

FE11SA09 TRANSMISSION (CASE)
RHEES M & Hand PR fE % s &
Key No. Parts No. Parts Name Qty Remarks

1 2310—011855 |#—AL COMP 1 7 yvagte
2 2310—011954 |#—AR COMP 1 779y & e
3 2101—430106 |¥—AY4sybrBRILh 816 4 M8X16L
4 2101—432001 |75vYF v k6 3 M6X1. 0
5 2101—432506 |75 v +8 15 |[M8X1. 25
6 2101—-433107 [x%vyF8—-30 M8X30L
7 2102—400403 |uyZ7Uvyi %8
8 2103—448608 |X5— (HST
9 2104—400401 |FAN—114248
10 2104—400609 |A7575%22
11 2104—402009 |[OV»ZP10OA
12 2104—412309 |FA(N—N17326
13 2104—421701 |OV»/P46 i
14 2105—400103 |[|7578 M8X1. 25
15 2105—400202 |#H=rZv 8
16 2105—400806 |75714 M14X1l. 5
17 2105—400905 |HArvyh14
18 2105—406709 |7F57G21
19 2106—407804 |7v¥=2151710
20 2112—612904 | A_—¥— (HST XAa
21 2113—-405327 |7L—xv4
22 2141—422105 |¥7hrEY
23 2144—408395 |754 vy rCH
24 2144—410105 |v7%&—
25 2152—400200 |[3% (FK—7
26 2153—409806 |PK7F4 vh
27 2153—417508 |PKX¥vr—x
28 2153—601219 |PK¥—x%
29 2154—403506 |[Av%x¥Y10-20 M10X20L (1.25P)
30 2155—401709 | /vo,84F
31 2340—400102 |1L2_"—SC COMP
2

2

0

0

0

Wlwjwjw]|w
DU R[N

154—060100 |675vYRLE M6X10L
157—080400 |[8757 YFRNb M8X40L
157—080800 |87FvURILFb M8XS8O0OL

37 0157—081200 |87F5 YR b M8X120L

38 0177—-060453 |6RAFYF M6X45L

39 0304—081000 |8Fvkh M8X1l. 25

40 0334—103000 |10Fvbh M10X1. 25

41 0460—050250 |5EVS $5X25L

42 0600—014000 |[|14Fr2AUS

43 0600—015000 |15FAUS

44 0650—050160 |5/16AF—LR—)L

45 2330—407401 |[H,8—BK COMP

46 2330—407500 KFSALBK COMP

47 2330—407609 |¥=2—BK COMP

48 2135—403907 |Hhays

49 2143—-400103 |V —BK

50 2152—-406509 |%xBK

51 2153—421400 |PK7L—%

52 2102—-404906 |¥Hx14. 5211

53 2104—-403303 [(OVv7

54 0324—081000 |8Fvh

55 0400—080000 |[8UyI¥

Uy PP U U U U U IS FCR TN TN 1Y g ey g g i F S S R I N T I I N I R e I e T N I A T e e N I Y N G e e R R L A R e e




FE11SA09 TRANSMISSION(GEAR&SHAFT) P4/4




P3,/4

FE11SA09 TRANSMISSION (GEAR&SHAFET)

Wlwjwjwiw
SO | WN

RE= U HIRE Ay % " &
Key No. Parts No. Parts Name Qty Remarks
1 2101—410001 55 FAUR 2
2 2102—-—407907 YPHF21302 1
3 2102—437708 FHX10404. 5 2 l3E
4 2103—408705 HT7—202538 1
5 2103—411402 HT7—202524 1
6 2103—412102 AT7—20259 2
7 2103—417404 H17—253524 1
8 2103—420101 #7—303517 2
9 2103—422402 H7—202517. 5 1
10 2104—-—412408 FTANT—NL305511 2
11 2120—-601903 ATayy b7 2 B3 &
12 2122—403408 F¥I115 1
13 2122—4040086 ¥¥D4 3 2
14 2122—-—422210 ¥¥HI16 1
15 2122—445800 ¥YE27 1
16 2122—-4459009 ¥¥YAB16—32 1
17 2123—415613 ¥¥YL47 2
18 2129—-—410700 X¥¥J]54 1
19 2131—409705 7D 1
20 2132—-—405201 I B 1
21 2133—420508 T/ B 1
22 2133—694608 GT7 L 1
23 2133—-694707 GVZ7R 1
24 2152—414102 |2"%SC 2
25 2153—409707 PK#/X—SC 2
26 2153—4101114 PKY ¥V r—2* 2
27 2156—410704 J1 73— 2
2 8 2310—627900 ¥V r—AL COMP 1
29 2310—628006 V¥V —AR COMP 1
30 2330—319308 ¥¥K COMP 2 7 yva g e
31 2330—417404 HX—SC COMP 2 T yvag e
2330—494111 vJA COMP 1
0702—172000 W xR 5
0157—080200 8 7F VRN 8 M8X20L
2
4
2
2

0157—100300 1075 VR NE M10X30L, Bl
0501—600600 A —/IVBRG #6006

37 0600—021000 21 MAUS

38 0610—037000 37FAVH




04—-004

4 A X &
B ‘7 2 W B—r—XASSY BV—002
BB b — 2SI BV—006

==
T

& D
i
&

l

l




55 R & & % % W rZ A - fE %
1 |BV—-101 FlL—h (RNAR 7 R) FC250 1
2 BV—107 Yx Tk (AT h) SCM4 20K 1
3 |BV—108 X7 b (ByE—) S45C 1
4 BvV—-105 H7— ATy b¥TH) STKM13A 1
5 |BV—113 RRAFEY o — 2 AC2AF 1
6 BV—114 FA N =R F— AC2AF 1
7 |H34—4603 NN FE Y SCM415 2
8 |H34—-4605 5 B SS400 1
9 |H34—4607 oy F AN —k 1
10 |H34—-4107 HA KT v 18SS400 1
11 |654A25408 AA N —IL B AR 1
12 |601A6204 R—ARTY ¥ B 3
13 [480J2000 FxD (Y7 3ay) YN 2
14 [601A6202 BT YT i PN 1
15 1110G0820 A b i PN 3
16 [461F0800 PSRRI R [ PN 4
17 {756G0100 SHITE=IXRTST - PN 2
18 |[120P0820 ANV (2B 7TF) BRA S 1
19 [|110G0630 Ak - PN 4
20 |461F0600 7XRFH F A S 4
21 {H34—4132 | EEMER TIARF v 1
22 [480J1500 FAD (¥73aw) i PN 1
23 {654A25477 AL RT—1 [ YN 1
24 |BV—115 o-yr7 i PN 1
26 |BV—119 TYV—Fxxr S - YN 1







	----検索
	SD1125S1ﾊﾟｰﾂﾘｽﾄ
	部品表ご使用について
	No.1　ｼｭｰﾀ部
	No.2　ｵｰｶﾞ部
	No.3　ｵｰｶﾞﾐｯｼｮﾝ部
	No.4　ｵｰｶﾞﾊｳｼﾞﾝｸﾞ部
	No.5　ﾛｰﾘﾝｸﾞﾊﾟｲﾌﾟｲﾝﾅ部
	No.6　ﾌﾚｰﾑ部
	No.7　ﾄﾗﾝｽﾐｯｼｮﾝ部
	No.8　動力伝達部
	No.9　油圧作動部
	No.10　外装部
	No.11　操作部（ﾊﾟﾈﾙ、ﾊﾝﾄﾞﾙ、走行ｸﾗｯﾁ)　
	No.12　操作部(走行ｸﾗｯﾁﾜｲﾔ、ﾛｯﾄﾞ、ﾌﾞﾚｰｷ)
	No.13　操作部(HSTﾚﾊﾞｰ)
	No.14　操作部(除雪ｸﾗｯﾁ、ｻｲﾄﾞｸﾗｯﾁ、解除ﾚﾊﾞｰ)
	No.15　ｴﾝｼﾞﾝ本体部
	No.16　ｴﾝｼﾞﾝ周辺部
	No.17　電気系統部
	No.23　ﾏｰｸ
	No.24　付属品
	No.25　ｵﾌﾟｼｮﾝ
	FE11ﾄﾗﾝｽﾐｯｼｮﾝ
	ｶｳﾝﾀｰｹｰｽAssy


